

### **Outside Layer**

- \* 65% Polyester, 35%Visco
- \* Anti-bacterial
- \* Anti respiratory tract droplets





## TEST REPORT

NUMBER : 36703-2A/TNV  
 DATE : MARCH 30, 2020

APPLICANT : AGTEX 28 CORPORATION ONE MEMBER LTD, CO.  
 03 NGUYEN OANH ST, WARD 10, GO VAP DIST, HCMC, VN.  
 TEL. 0983761834

===== SAMPLE

### DESCRIPTION AS DECLARED :

DESCRIPTION : SAMPLE 1: WOVEN FABRICS - POPLIN PES/VI 65/35 # BLUE  
 TEST TYPE : FABRIC TEST  
 STYLE No. : /  
 ORDER No. : /  
 COLOUR : /  
 CARE INSTRUCTION : /  
 EXPORTED TO : /  
 BUYER'S NAME : /  
 SUBMITTED CARE INSTRUCTION : /  
 SAMPLE RECEIVING DATE : MARCH 27, 2020  
 SAMPLE PERFORMING DATE : MARCH 27, 2020 – MARCH 30, 2020  
 PREVIOUS TEST REPORT(S) : /

===== TEST

PERFORMANCE & RESULTS : FOR DETAIL, PLEASE SEE ATTACHED PAGE(S)

SIGNED FOR AND ON BEHALF OF  
 BRANCH OF VIETNAM TEXTILE RESEARCH INSTITUTE., JSC  
 VICE DIRECTOR OF TTC



*ThS. Phạm Thị Ngọc Châu*



## TEST REPORT

NUMBER : 36703-2A/TNV  
 DATE : MARCH 30, 2020

### TEST RESULT

### BUYER'S REQUIREMENT

1/ **WATER REPELLENCY (GRADE) ( AATCC 22-2017)**

(SPRAY TEST,TESTED UNDER CONTROLLED CONDITION WATER TEMPERATURE : 27<sup>0</sup>C )

80

REMARK : GRADE 1(50) : COMPLETE WETTING OF THE SPECIMENT FACE BEYOND THE SPRAY POINTS .

GRADE 2(70) : PARTIAL WETTING OF THE SPECIMENT FACE BEYOND THE SPRAY POINTS.

GRADE 3(80) : WETTING OF THE SPECIMENT FACE AT SPRAY POINTS.

GRADE 4(90) : SLIGHT RANDOM STICKING OR WETTING OF THE SPECIMENT FACE.

GRADE 5(100) : NO STICKING OR WETTING OF THE SPECIMENT FACE.

\*\*\* END OF REPORT \*\*\*

SAMPLE

